
GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright



Ser. No Part. No Name &Specifications Quantity Remark Price
1 1G-150.00.013 Active plate 2 € 15,60
2 GB5783-86 Bolt M12X40 2 € 0,52
3 HG4-692-67 Oil seal PD35X62X12 1 € 3,90
4 1G-105.00.015 Upper cover plate weldment 1 € 624,00
5 GB5783-86 Bolt M12X35 72 € 0,52
6 GB97-83 Carrier ring 12 88 € 0,26
7 GB6170-86 Nut M12 80 € 0,52
8 1G-150.00.102 Right blade 21 € 5,98
9 SL-140A.00.109 Bolt 2 € 1,95

10 GB97-83 Carrier ring 24 2 € 0,26
11 GB6170-86 Nut M24 2 € 0,52
12 MZ105.037 Hooker weldment 1 € 23,40
13 1G-150.00.018 The brace weldment 1 € 22,10
14 1G-150.00.103 Left blade 21 € 5,98
15 ZL-25.103 Right-angle pin 1 € 7,80
16 1G-105.00.011 Shaft for blade 1 € 676,00
17 CBW-00.112 Oil plug 1 € 3,90
18 GB5783-86 Bolt M12X30 8 € 0,52
19 1G-150.00.101 Adjustment plate 2 € 15,60
20 1G-180.01.001 Gear Box Assembly 1 € 533,00
21 1G-150.00.108 U bolt 2 € 7,80
22 EF100.00.019 Upper hanging pin 1 € 7,23
23 GB5782-86 Bolt M12X100 2 € 1,30
24 MZ105.130 Sleeve 2 € 1,17
25 1G-150.00.017 Hanging right side panel 1 € 45,50
26 1G-150.00.142 Hooker plate 1 € 1,30
27 GB6170-86 Nut M16 6 € 0,52
28 GB93-87 Carrier ring 16 6 € 0,26
29 GB97.1-85 Carrier ring 16 14 € 0,26
30 GB5782-86 Bolt M16X55 6 € 0,91
31 GB5783-86 Bolt M10X30 6 € 0,52
32 1G-150.00.106 Hanging belaying cleat 1 € 23,40
33 1G-150.00.016 Hanging left side panel 1 € 45,50
34 1G-105.00.012 Rear protecting plate 1 € 312,00
35 GB6170-86 Nut M14 10 € 0,52
36 GB93-87 Carrier ring 14 12 € 0,26
37 GB97.1-85 Carrier ring 14 12 € 0,26
38 GB5783-86 Bolt M14X40 8 € 0,52
39 GB91-86 Forelock 2.5X30 3 € 0,65
40 1G-150.00.105 Rear protecting plate shaft 1 € 62,40
41 1G-150.00.014 Right side panel 1 € 81,90
42 GB276-94 Bearing 306 1 € 15,60
43 GB894.1-86 Circlip 30 1 € 1,30
44 1G-150.00.104 Right bearing cover plate 1 € 23,40
45 GB97.1-85 Carrier ring 10 10 € 0,26

IGN 105 - Rotary Tiller Assembly

c
GEO c

GEO c
GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

c
GEO c

GEO c
GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO



46 GB93-87 Carrier ring 10 10 € 0,26

47 GB5783-86 Bolt M10X20 4 € 0,52

48 GB1152-79 Grease nipple M8X1 1 € 1,30

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright



Ser. No Part. No Name &Specifications Quantity Remark Price
1 1G-150.00.013 Active plate 2 € 20,28
2 GB5783-86 Bolt M12X40 2 € 0,68
3 HG4-692-67 Oil seal PD35X62X12 1 € 5,07
4 1G-125.00.015 Upper cover plate weldment 1 € 811,20
5 GB5783-86 Bolt M12X35 72 € 0,68
6 GB97-83 Carrier ring 12 88 € 0,34
7 GB6170-86 Nut M12 80 € 0,68
8 1G-150.00.102 Right blade 21 € 7,77
9 SL-140A.00.109 Bolt 2 € 2,54

10 GB97-83 Carrier ring 24 2 € 0,34
11 GB6170-86 Nut M24 2 € 0,68
12 MZ125.037 Hooker weldment 1 € 30,42
13 1G-150.00.018 The brace weldment 1 € 28,73
14 1G-150.00.103 Left blade 21 € 7,77
15 ZL-25.103 Right-angle pin 1 € 10,14
16 1G-125.00.011 Shaft for blade 1 € 878,80
17 CBW-00.112 Oil plug 1 € 5,07
18 GB5783-86 Bolt M12X30 8 € 0,68
19 1G-150.00.101 Adjustment plate 2 € 20,28
20 1G-180.01.001 Gear Box Assembly 1 € 692,90
21 1G-150.00.108 U bolt 2 € 10,14
22 EF100.00.019 Upper hanging pin 1 € 9,40
23 GB5782-86 Bolt M12X100 2 € 1,69
24 MZ105.130 Sleeve 2 € 1,52
25 1G-150.00.017 Hanging right side panel 1 € 59,15
26 1G-150.00.142 Hooker plate 1 € 1,69
27 GB6170-86 Nut M16 6 € 0,68
28 GB93-87 Carrier ring 16 6 € 0,34
29 GB97.1-85 Carrier ring 16 14 € 0,34
30 GB5782-86 Bolt M16X55 6 € 1,18
31 GB5783-86 Bolt M10X30 6 € 0,68
32 1G-150.00.106 Hanging belaying cleat 1 € 30,42
33 1G-150.00.016 Hanging left side panel 1 € 59,15
34 1G-125.00.012 Rear protecting plate 1 € 405,60
35 GB6170-86 Nut M14 10 € 0,68
36 GB93-87 Carrier ring 14 12 € 0,34
37 GB97.1-85 Carrier ring 14 12 € 0,34
38 GB5783-86 Bolt M14X40 8 € 0,68
39 GB91-86 Forelock 2.5X30 3 € 0,85
40 1G-150.00.105 Rear protecting plate shaft 1 € 81,12
41 1G-150.00.014 Right side panel 1 € 106,47
42 GB276-94 Bearing 306 1 € 20,28
43 GB894.1-86 Circlip 30 1 € 1,69
44 1G-150.00.104 Right bearing cover plate 1 € 30,42
45 GB97.1-85 Carrier ring 10 10 € 0,34

IGN 125 - Rotary Tiller Assembly

c
GEO c

GEO c
GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

c
GEO c

GEO c
GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO



46 GB93-87 Carrier ring 10 10 € 0,34

47 GB5783-86 Bolt M10X20 4 € 0,68

48 GB1152-79 Grease nipple M8X1 1 € 1,69

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright



Ser. No Part. No Name &Specifications Quantity Remark Price
1 1G-150.00.013 Active plate 2 € 15,60
2 GB5783-86 Bolt M12X40 2 € 0,52
3 HG4-692-67 Oil seal PD35X62X12 1 € 3,90
4 1G-150.00.015 Upper cover plate weldment 1 € 624,00
5 GB5783-86 Bolt M12X35 72 € 0,52
6 GB97-83 Carrier ring 12 88 € 0,26
7 GB6170-86 Nut M12 80 € 0,52
8 1G-150.00.102 Right blade 21 € 5,98
9 SL-140A.00.109 Bolt 2 € 1,95

10 GB97-83 Carrier ring 24 2 € 0,26
11 GB6170-86 Nut M24 2 € 0,52
12 MZ125.037 Hooker weldment 1 € 23,40
13 1G-150.00.018 The brace weldment 1 € 22,10
14 1G-150.00.103 Left blade 21 € 5,98
15 ZL-25.103 Right-angle pin 1 € 7,80
16 1G-150.00.011 Shaft for blade 1 € 676,00
17 CBW-00.112 Oil plug 1 € 3,90
18 GB5783-86 Bolt M12X30 8 € 0,52
19 1G-150.00.101 Adjustment plate 2 € 15,60
20 1G-180.01.001 Gear Box Assembly 1 € 533,00
21 1G-150.00.108 U bolt 2 € 7,80
22 EF100.00.019 Upper hanging pin 1 € 7,23
23 GB5782-86 Bolt M12X100 2 € 1,30
24 MZ105.130 Sleeve 2 € 1,17
25 1G-150.00.017 Hanging right side panel 1 € 45,50
26 1G-150.00.142 Hooker plate 1 € 1,30
27 GB6170-86 Nut M16 6 € 0,52
28 GB93-87 Carrier ring 16 6 € 0,26
29 GB97.1-85 Carrier ring 16 14 € 0,26
30 GB5782-86 Bolt M16X55 6 € 0,91
31 GB5783-86 Bolt M10X30 6 € 0,52
32 1G-150.00.106 Hanging belaying cleat 1 € 23,40
33 1G-150.00.016 Hanging left side panel 1 € 45,50
34 1G-150.00.012 Rear protecting plate 1 € 312,00
35 GB6170-86 Nut M14 10 € 0,52
36 GB93-87 Carrier ring 14 12 € 0,26
37 GB97.1-85 Carrier ring 14 12 € 0,26
38 GB5783-86 Bolt M14X40 8 € 0,52
39 GB91-86 Forelock 2.5X30 3 € 0,65
40 1G-150.00.105 Rear protecting plate shaft 1 € 62,40
41 1G-150.00.014 Right side panel 1 € 81,90
42 GB276-94 Bearing 306 1 € 15,60
43 GB894.1-86 Circlip 30 1 € 1,30
44 1G-150.00.104 Right bearing cover plate 1 € 23,40
45 GB97.1-85 Carrier ring 10 10 € 0,26

IGN 150 - Rotary Tiller Assembly

c
GEO c

GEO c
GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

c
GEO c

GEO c
GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO



46 GB93-87 Carrier ring 10 10 € 0,26

47 GB5783-86 Bolt M10X20 4 € 0,52

48 GB1152-79 Grease nipple M8X1 1 € 1,30

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright



Ser. No Part. No Name &Specifications Quantity Remark Price
1 1G-150.00.013 Active plate 2 € 15,60
2 GB5783-86 Bolt M12X40 2 € 0,52
3 HG4-692-67 Oil seal PD35X62X12 1 € 3,90
4 1G-180.00.015 Upper cover plate weldment 1 € 624,00
5 GB5783-86 Bolt M12X35 72 € 0,52
6 GB97-83 Carrier ring 12 88 € 0,26
7 GB6170-86 Nut M12 80 € 0,52
8 1G-150.00.102 Right blade 21 € 5,98
9 SL-140A.00.109 Bolt 2 € 1,95

10 GB97-83 Carrier ring 24 2 € 0,26
11 GB6170-86 Nut M24 2 € 0,52
12 MZ125.037 Hooker weldment 1 € 23,40
13 1G-150.00.018 The brace weldment 1 € 22,10
14 1G-150.00.103 Left blade 21 € 5,98
15 ZL-25.103 Right-angle pin 1 € 7,80
16 1G-180.00.011 Shaft for blade 1 € 676,00
17 CBW-00.112 Oil plug 1 € 3,90
18 GB5783-86 Bolt M12X30 8 € 0,52
19 1G-150.00.101 Adjustment plate 2 € 15,60
20 1G-180.01.001 Gear Box Assembly 1 € 533,00
21 1G-150.00.108 U bolt 2 € 7,80
22 EF100.00.019 Upper hanging pin 1 € 7,23
23 GB5782-86 Bolt M12X100 2 € 1,30
24 MZ105.130 Sleeve 2 € 1,17
25 1G-150.00.017 Hanging right side panel 1 € 45,50
26 1G-150.00.142 Hooker plate 1 € 1,30
27 GB6170-86 Nut M16 6 € 0,52
28 GB93-87 Carrier ring 16 6 € 0,26
29 GB97.1-85 Carrier ring 16 14 € 0,26
30 GB5782-86 Bolt M16X55 6 € 0,91
31 GB5783-86 Bolt M10X30 6 € 0,52
32 1G-150.00.106 Hanging belaying cleat 1 € 23,40
33 1G-150.00.016 Hanging left side panel 1 € 45,50
34 1G-180.00.012 Rear protecting plate 1 € 312,00
35 GB6170-86 Nut M14 10 € 0,52
36 GB93-87 Carrier ring 14 12 € 0,26
37 GB97.1-85 Carrier ring 14 12 € 0,26
38 GB5783-86 Bolt M14X40 8 € 0,52
39 GB91-86 Forelock 2.5X30 3 € 0,65
40 1G-150.00.105 Rear protecting plate shaft 1 € 62,40
41 1G-150.00.014 Right side panel 1 € 81,90
42 GB276-94 Bearing 306 1 € 15,60
43 GB894.1-86 Circlip 30 1 € 1,30
44 1G-150.00.104 Right bearing cover plate 1 € 23,40
45 GB97.1-85 Carrier ring 10 10 € 0,26

IGN 180 - Rotary Tiller Assembly

c
GEO c

GEO c
GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

copyright

GEO copyright

GEO copyright

GE

c
GEO c

GEO c
GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO

copyright

GEO copyright

GEO copyright

GEO



46 GB93-87 Carrier ring 10 10 € 0,26

47 GB5783-86 Bolt M10X20 4 € 0,52

48 GB1152-79 Grease nipple M8X1 1 € 1,30

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright



GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright

GEO Copyright



Ser. No Part. No Name &Specifications Quantity Remark Price
1 1G-150.01.012 Cover weldment of gear box 1 € 52,00
2 1G-150.01.101 Guard plate for cover of gear box 1 € 10,40
3 1G150.04-01 Down gear 1 € 62,40
4 1G-150.01.102 Lignum washer for gear box 1 € 3,90
5 GB5783-86 Bolt M10X30 32 € 0,52
6 GB93-87 Carrier ring 10 38 € 0,26
7 GB6170-86 Nut M10 20 € 0,52
8 1G-150.01.104 No.Ⅲ shaft 1 € 23,40
9 1G-150.01.116 The cover of input shaft 1 € 24,70

10 HG4-692-67 Oil seal PD38X55X8 1 € 3,90
11 GB5783-86 Bolt M10X25 6 € 0,52
12 1G-150.01.118 Gear box case 1 € 169,00
13 1G-150.01.115 Paper washer for rear-cover 1 € 23,40
14 CBW-00.103 Carrier ring 1 € 0,26
15 CBW-00.011 Oil plug 1 € 3,90
16 1G-150.01.110 Rear-cover of gear box 1 € 6,50
17 1G-150.01.111 Paper washer for rear-cover 1 € 2,60
18 1G-150.01.129 Ring riser € 1,30
19 GB297-84 Bearing 7310E 1 € 32,50
20 1G150.02-04 Small anger gear 1 € 36,40
21 1G-150.01.117 Shaft of power input 1 € 35,10
22 GB297-84 Bearing 7308E 1 € 29,90
23 1G-150.01.128 Ring riser € 1,30
24 HG4-692-67 Oil seal PD42X75X12 1 € 3,90
25 GB297-84 Bearing 7311E 1 € 35,10
26 1G150.04-08 Large angle gear 1 € 23,40
27 1G-150.01.114 Right paper washer for spigot 1 € 2,60
28 1G-105.01.013 Spigot for transmission shaft 1 € 71,50
29 GB6170-86 Nut M12 8 € 0,52

IGN 105 - Gear Box Assembly

EO GEO GEO GEO G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO GEO GEO GEO GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE



30 GB5783-86 Bolt M12X30 5 € 0,52

31 GB93-87 Carrier ring 12 13 € 0,26

32 1G-180.01.109 Transmission shaft 1 € 53,30

33 GB97.1-85 Carrier ring 12 5 € 0,26

34 1G-150.01.108 Left paper washer for spigot 1 € 2,60

35 HG4-692-67 Oil seal PD40X70X12 1 € 3,90

36 1G-150.01.011 Left side panel weldment 1 € 110,50

37 GB5783-86 Bolt M12X35 8 € 0,52

38 1G150.04-03 Up-gear 1 € 41,60

39 1G-150.01.106 Mid-gear shaft 1 € 20,80

40 GB297-84 Bearing 7308E 1 € 29,90

41 GB856-88 Outer lockwasher 3 € 0,65

42 GB810-88 Clamp nut M30X1.5 3 € 0,52

43 GB893.1-86 Circlip 80 1 € 1,30

44 GB894.1-86 Circlip 35 1 € 1,30

45 GB276-94 Bearing 307 1 € 15,60

46 1G150.04-02 Mid-gear 1 € 62,40

47 GB893.1-86 Circlip 100 1 € 1,30

48 HG4-692-67 Oil seal PD55X80X12 1 € 3,90

49 GB276-94 Bearing 309 1 € 31,20

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright



Ser. No Part. No Name &Specifications Quantity Remark Price
1 1G-150.01.012 Cover weldment of gear box 1 € 52,00
2 1G-150.01.101 Guard plate for cover of gear box 1 € 10,40
3 1G150.04-01 Down gear 1 € 62,40
4 1G-150.01.102 Lignum washer for gear box 1 € 3,90
5 GB5783-86 Bolt M10X30 32 € 0,52
6 GB93-87 Carrier ring 10 38 € 0,26
7 GB6170-86 Nut M10 20 € 0,52
8 1G-150.01.104 No.Ⅲ shaft 1 € 23,40
9 1G-150.01.116 The cover of input shaft 1 € 24,70

10 HG4-692-67 Oil seal PD38X55X8 1 € 3,90
11 GB5783-86 Bolt M10X25 6 € 0,52
12 1G-150.01.118 Gear box case 1 € 169,00
13 1G-150.01.115 Paper washer for rear-cover 1 € 23,40
14 CBW-00.103 Carrier ring 1 € 0,26
15 CBW-00.011 Oil plug 1 € 3,90
16 1G-150.01.110 Rear-cover of gear box 1 € 6,50
17 1G-150.01.111 Paper washer for rear-cover 1 € 2,60
18 1G-150.01.129 Ring riser € 1,30
19 GB297-84 Bearing 7310E 1 € 32,50
20 1G150.02-04 Small anger gear 1 € 36,40
21 1G-150.01.117 Shaft of power input 1 € 35,10
22 GB297-84 Bearing 7308E 1 € 29,90
23 1G-150.01.128 Ring riser € 1,30
24 HG4-692-67 Oil seal PD42X75X12 1 € 3,90
25 GB297-84 Bearing 7311E 1 € 35,10
26 1G150.04-08 Large angle gear 1 € 23,40
27 1G-150.01.114 Right paper washer for spigot 1 € 2,60
28 1G-125.01.013 Spigot for transmission shaft 1 € 71,50
29 GB6170-86 Nut M12 8 € 0,52

IGN 125 - Gear Box Assembly

EO GEO GEO GEO G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO GEO GEO GEO GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE



30 GB5783-86 Bolt M12X30 5 € 0,52

31 GB93-87 Carrier ring 12 13 € 0,26

32 1G-180.01.109 Transmission shaft 1 € 53,30

33 GB97.1-85 Carrier ring 12 5 € 0,26

34 1G-150.01.108 Left paper washer for spigot 1 € 2,60

35 HG4-692-67 Oil seal PD40X70X12 1 € 3,90

36 1G-150.01.011 Left side panel weldment 1 € 110,50

37 GB5783-86 Bolt M12X35 8 € 0,52

38 1G150.04-03 Up-gear 1 € 41,60

39 1G-150.01.106 Mid-gear shaft 1 € 20,80

40 GB297-84 Bearing 7308E 1 € 29,90

41 GB856-88 Outer lockwasher 3 € 0,65

42 GB810-88 Clamp nut M30X1.5 3 € 0,52

43 GB893.1-86 Circlip 80 1 € 1,30

44 GB894.1-86 Circlip 35 1 € 1,30

45 GB276-94 Bearing 307 1 € 15,60

46 1G150.04-02 Mid-gear 1 € 62,40

47 GB893.1-86 Circlip 100 1 € 1,30

48 HG4-692-67 Oil seal PD55X80X12 1 € 3,90

49 GB276-94 Bearing 309 1 € 31,20

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright



Ser. No Part. No Name &Specifications Quantity Remark Price
1 1G-150.01.012 Cover weldment of gear box 1 € 52,00
2 1G-150.01.101 Guard plate for cover of gear box 1 € 10,40
3 1G150.04-01 Down gear 1 € 62,40
4 1G-150.01.102 Lignum washer for gear box 1 € 3,90
5 GB5783-86 Bolt M10X30 32 € 0,52
6 GB93-87 Carrier ring 10 38 € 0,26
7 GB6170-86 Nut M10 20 € 0,52
8 1G-150.01.104 No.Ⅲ shaft 1 € 23,40
9 1G-150.01.116 The cover of input shaft 1 € 24,70

10 HG4-692-67 Oil seal PD38X55X8 1 € 3,90
11 GB5783-86 Bolt M10X25 6 € 0,52
12 1G-150.01.118 Gear box case 1 € 169,00
13 1G-150.01.115 Paper washer for rear-cover 1 € 23,40
14 CBW-00.103 Carrier ring 1 € 0,26
15 CBW-00.011 Oil plug 1 € 3,90
16 1G-150.01.110 Rear-cover of gear box 1 € 6,50
17 1G-150.01.111 Paper washer for rear-cover 1 € 2,60
18 1G-150.01.129 Ring riser € 1,30
19 GB297-84 Bearing 7310E 1 € 32,50
20 1G150.02-04 Small anger gear 1 € 36,40
21 1G-150.01.117 Shaft of power input 1 € 35,10
22 GB297-84 Bearing 7308E 1 € 29,90
23 1G-150.01.128 Ring riser € 1,30
24 HG4-692-67 Oil seal PD42X75X12 1 € 3,90
25 GB297-84 Bearing 7311E 1 € 35,10
26 1G150.04-08 Large angle gear 1 € 23,40
27 1G-150.01.114 Right paper washer for spigot 1 € 2,60
28 1G-150.01.013 Spigot for transmission shaft 1 € 71,50
29 GB6170-86 Nut M12 8 € 0,52

IGN 150 - Gear Box Assembly

EO GEO GEO GEO G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO GEO GEO GEO GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE



30 GB5783-86 Bolt M12X30 5 € 0,52

31 GB93-87 Carrier ring 12 13 € 0,26

32 1G-180.01.109 Transmission shaft 1 € 53,30

33 GB97.1-85 Carrier ring 12 5 € 0,26

34 1G-150.01.108 Left paper washer for spigot 1 € 2,60

35 HG4-692-67 Oil seal PD40X70X12 1 € 3,90

36 1G-150.01.011 Left side panel weldment 1 € 110,50

37 GB5783-86 Bolt M12X35 8 € 0,52

38 1G150.04-03 Up-gear 1 € 41,60

39 1G-150.01.106 Mid-gear shaft 1 € 20,80

40 GB297-84 Bearing 7308E 1 € 29,90

41 GB856-88 Outer lockwasher 3 € 0,65

42 GB810-88 Clamp nut M30X1.5 3 € 0,52

43 GB893.1-86 Circlip 80 1 € 1,30

44 GB894.1-86 Circlip 35 1 € 1,30

45 GB276-94 Bearing 307 1 € 15,60

46 1G150.04-02 Mid-gear 1 € 62,40

47 GB893.1-86 Circlip 100 1 € 1,30

48 HG4-692-67 Oil seal PD55X80X12 1 € 3,90

49 GB276-94 Bearing 309 1 € 31,20

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright



Ser. No Part. No Name &Specifications Quantity Remark Price
1 1G-150.01.012 Cover weldment of gear box 1 € 52,00
2 1G-150.01.101 Guard plate for cover of gear box 1 € 10,40
3 1G150.04-01 Down gear 1 € 62,40
4 1G-150.01.102 Lignum washer for gear box 1 € 3,90
5 GB5783-86 Bolt M10X30 32 € 0,52
6 GB93-87 Carrier ring 10 38 € 0,26
7 GB6170-86 Nut M10 20 € 0,52
8 1G-150.01.104 No.Ⅲ shaft 1 € 23,40
9 1G-150.01.116 The cover of input shaft 1 € 24,70

10 HG4-692-67 Oil seal PD38X55X8 1 € 3,90
11 GB5783-86 Bolt M10X25 6 € 0,52
12 1G-150.01.118 Gear box case 1 € 169,00
13 1G-150.01.115 Paper washer for rear-cover 1 € 23,40
14 CBW-00.103 Carrier ring 1 € 0,26
15 CBW-00.011 Oil plug 1 € 3,90
16 1G-150.01.110 Rear-cover of gear box 1 € 6,50
17 1G-150.01.111 Paper washer for rear-cover 1 € 2,60
18 1G-150.01.129 Ring riser € 1,30
19 GB297-84 Bearing 7310E 1 € 32,50
20 1G150.02-04 Small anger gear 1 € 36,40
21 1G-150.01.117 Shaft of power input 1 € 35,10
22 GB297-84 Bearing 7308E 1 € 29,90
23 1G-150.01.128 Ring riser € 1,30
24 HG4-692-67 Oil seal PD42X75X12 1 € 3,90
25 GB297-84 Bearing 7311E 1 € 35,10
26 1G150.04-08 Large angle gear 1 € 23,40
27 1G-150.01.114 Right paper washer for spigot 1 € 2,60
28 1G-180.01.013 Spigot for transmission shaft 1 € 71,50
29 GB6170-86 Nut M12 8 € 0,52

IGN 180 - Gear Box Assembly

EO GEO GEO GEO G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO copyright

GEO copyright

GEO copyright

GEO copyright

G

EO GEO GEO GEO GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE

EO copyright

GEO copyright

GEO copyright

GEO copyright

GE



30 GB5783-86 Bolt M12X30 5 € 0,52

31 GB93-87 Carrier ring 12 13 € 0,26

32 1G-180.01.109 Transmission shaft 1 € 53,30

33 GB97.1-85 Carrier ring 12 5 € 0,26

34 1G-150.01.108 Left paper washer for spigot 1 € 2,60

35 HG4-692-67 Oil seal PD40X70X12 1 € 3,90

36 1G-150.01.011 Left side panel weldment 1 € 110,50

37 GB5783-86 Bolt M12X35 8 € 0,52

38 1G150.04-03 Up-gear 1 € 41,60

39 1G-150.01.106 Mid-gear shaft 1 € 20,80

40 GB297-84 Bearing 7308E 1 € 29,90

41 GB856-88 Outer lockwasher 3 € 0,65

42 GB810-88 Clamp nut M30X1.5 3 € 0,52

43 GB893.1-86 Circlip 80 1 € 1,30

44 GB894.1-86 Circlip 35 1 € 1,30

45 GB276-94 Bearing 307 1 € 15,60

46 1G150.04-02 Mid-gear 1 € 62,40

47 GB893.1-86 Circlip 100 1 € 1,30

48 HG4-692-67 Oil seal PD55X80X12 1 € 3,90

49 GB276-94 Bearing 309 1 € 31,20

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright

GEO copyright


